
Prospect Park Well Field 
Re-rating & Water 

Purification Plant Expansion
     

CLASS EA ENVIRONMENTAL 
STUDY REPORT 

FEBRUARY 20, 2015

Prepared for:

Region of  Halton
1075 North Service Road
Oakville, Ontario  L6H 6Z7

Prepared by:

XCG Consultants Ltd.
2620 Bristol Circle, Suite 300
Oakville, Ontario  L6H 6Z7



 
  

XCG File No.: 3-595-55-01 
February 20, 2015 

PROSPECT PARK WELL FIELD RE-RATING AND WATER PURIFICATION 
PLANT EXPANSION  

CLASS ENVIRONMENTAL ASSESSMENT  
ENVIRONMENTAL STUDY REPORT 

Prepared for: 

REGIONAL MUNICIPALITY OF HALTON 
1075 North Service Road  

Oakville, Ontario 
L6M 3L1 

 
Attention: Norman Cato 

Prepared by: 

XCG CONSULTANTS LTD. 
2620 Bristol Circle 
[...]
There are currently no agreements in place between the Region, the Town of Halton Hills, 
and CVC regarding responsibility for the operation of the dam. 
Fairy Lake is approximately 25 ha in size, and is generally shallow, with reported depths 
ranging from 1 to 7 m, and an average depth of about 3 m. Approximately 50 percent of its 
volume is found in the top 1 m of depth. Fairy Lake has been described as having a warm-
water fishery, with generally high levels of nutrient concentrations and aquatic vegetation, 
with water quality that was considered low to moderate (Golder, 2012). 
The Region operates the Acton WWTP, which is located adjacent to Black Creek, 
approximately 1.8 km downstream of the Fairy Lake Dam. The average outflow from the 
Acton WWTP is approximately 4,500 m3/day. Upstream of the Acton WWTP, portions of 
Black Creek and associated tributaries to Fairy Lake have been characterized as 
intermittent with respect to flow (Golder, 2012). 
Water from Fairy Lake overflows the dam during a significant portion of the year.  
Staff gauge measurements have been recorded since October 1990 at the Fairy Lake Dam 
by the Region. The staff gauge measurements record the water depth at Fairy Lake twice 
per week and are used to monitor changes in the lake levels. Figure 6 presents the changes 
in Fairy Lake levels from 1990 to 2012. Generally, there is no overflow to Black Creek in 
the summer when the lake level is below the weir elevation.  

 
Figure 6 Historic Staff Gauge Readings at Fairy Lake Dam (Golder, 2012) 
  

R030059505500101001_FINAL_FE2015 13 
02/20/15 
 



Prospect Park Well Field Re-rating and  
Water Purification Plant Expansion ESR 

 EXISTING CONDITIONS 
 
Information provided in the Prospect Park Well Field Groundwater Supply Study (PPGSS) 
(Golder, 2012), suggests that outflow from Fairy Lake to the Acton WWTP outfall in Black 
Creek is intermittent during the summer months due to the lack of available water surplus. 
Streamflow in this reach is largely dependent on the overflow of Fairy Lake dam, and 
therefore sensitive to normal seasonal variations in water surplus for the Black Creek 
catchment area reporting to the lake. The intermittency of flow readings at the Fairy Lake 
dam was characterized in the PPGSS.  
A review of the water budget details presented in the Fairy Lake Water Quality Study 
(AECOM, 2009) suggests that under current conditions, the lake overflows are dependent 
on surface water inflows. The effects of the decrease in surface water levels are more 
pronounced under more severe dry weather conditions. 
Beavers are present along Black Creek, between Fairy Lake and the Acton WWTP (Dillon, 
2011). Damming of the creek by beavers adds an additional complication to flow 
maintenance in Black Creek at the Acton WWTP. 
The Fairy Lake dam is currently not actively operated to control flow volumes in Black 
Creek (Warren Harris pers. comm. November 2014). The existing stop logs are each 
approximately 30 cm in height. A number of private docks and other shoreline structures 
are currently present around the perimeter of Fairy Lake. If active efforts were undertaken 
to manipulate flow volumes out of Fairy Lake, several private properties could be affected. 
Prior to attempting to manage the Fairy Lake dam to increase discharge to Black Creek in 
Summer, a thorough review of the technical feasibility and potential effectiveness of 
increasing flows should be undertaken. Since late Spring flows are principally a function 
of precipitation in the preceding months, managed flows would also largely be a function 
of weather; as is currently the case. Increasing early to late Spring storage capacity in Fairy 
Lake may not be feasible due to the constraints posed by the numerous private docks and 
structures present. 

3.2 Socio-Economic Environment 
The following sections provide summary information on existing and planned land uses 
within the study area, as well as existing heritage and archaeological resources. 

3.2.1 Existing and Future Land Uses 
The Town of Acton is designated as the Acton Urban Area in the Town of Halton Hills 
Official Plan. The land use in the Town of Acton is a mixture of residential, commercial, 
institutional, and greenlands. 
The Prospect Park WPP and Well Field study area consists of the property where the 
Prospect Park WPP is located and surrounding area. The Prospect Park WPP and Well 
Field are located on the west side of Acton, in a community park on a peninsula extending 
into Fairy Lake. In the Official Plan, the site of the Prospect Park WPP is designated 
greenlands and the surrounding area is designated low density residential with a parcel of 
land designated as medium density residential. Fairy Lake is located to the west, north and 
south of the study area. 

R030059505500101001_FINAL_FE2015 14 
02/20/15 
 



Prospect Park Well Field Re-rating and  
Water Purification Plant Expansion ESR 

 EXISTING CONDITIONS 
 
The Official Plan promotes the development of industrial uses and encourages general 
industrial development in the Acton Urban Area (Halton Hills, 2008). Future land uses in 
and adjacent to the study area are expected to be consistent with existing land uses. 
Further, Fairy Lake is considered an important recreational and sport fishing location 
(Golder, 2012). 

3.2.2 Heritage and Archaeological Resources 
During the development of the Master Plan, a Master Plan of Archaeological Resources of 
the Regional Municipality of Halton 2008 Update was completed by Archaeological 
Services Inc. Two historic structures and a cemetery are located at the eastern border of the 
study area near Main Street. The archeological survey identified a historic structure located 
at the study area southern border near Park Avenue. The survey identified a large cemetery 
located south of the study area in the Town of Acton. 
Immediately east of the project study area, the Acton downtown is designated as a Historic 
Settlement. 

3.3 Technical Environment 
This section summarizes the existing technical environment of the study area. A copy of 
the Drinking Water Works Permit (No. 004-202) is provided in Appendix A and identifies 
limitations to water takings. A more detailed description of the technical environment is 
provided in Technical Memorandum No.1 - Assessment of Existing Conditions and Future 
Needs for Prospect Park WPP, provided in Appendix B. 

3.3.1 Existing Well Field and Water Purification Plant 
The Prospect Park Well Field and WPP is part of the Acton Drinking Water System. The 
Prospect Park system was commissioned in 1990 with upgrades completed in 2003 to the 
water supply and treatment process. The Region is responsible for operation of the water 
supply, water treatment system and distribution system, and performance of maintenance 
activities. 
The water supply to the plant is obtained from the underlying aquifer via two drilled 
groundwater wells (Prospect Park Well No.1 and Well No.2). These wells provide 
approximately 40 percent of the water supply to the Acton Drinking Water System. The 
wells are located within two separate pumphouse buildings adjacent to Fairly Lake in the 
Black Creek Drainage Basin.  
 

UTM Coordinates  
Well No.1 and Pumphouse:  
NAD 83, Zone 17  
Easting 576819.00 m  
Northing 4830867.00 m 

 
Well No.2 and Pumphouse:  
NAD 83, Zone 17  
Easting 576802.96 m  
Northing 4830882.81 m 

 
  

R030059505500101001_FINAL_FE2015 15 
02/20/15 
 



Prospect Park Well Field Re-rating and  
Water Purification Plant Expansion ESR 

 EXISTING CONDITIONS 
 
Prospect Park Well No. 1 (PP1) was originally constructed in 1973 and has been in 
operation as a municipal water supply source for the Town of Acton since the early 1990s. 
PP1 was rehabilitated in 2010 by Lotowater Technical Services Inc. (Golder, 2011), at 
which time a 250 mm diameter stainless steel liner was installed in PP1 to address corrosion 
and other problems that had developed with the original well casing. The well screen is 
reported to be set at a depth interval from 18.8 to 24.4 m below the pump house floor 
(Lotowater, 2010). In 2011, a new submersible pump was installed in PP1 and tested at 
flow rates of up to 40 L/s. 
Prospect Park Well No. 2 (PP2) was constructed in 2002 with a reported screen setting of 
17.1 to 23.2 m below surface (IWS, 2003). PP2 is equipped with a 300 mm diameter well 
casing. The well capacity was rated at 4,579 m3/day (53 L/s) at the time of well construction 
(IWS, 2003).  
Both wells have a well pump rated at 53 L/s (at 82.3 m TDH). PP1 pump is equipped with 
a variable frequency drive. Both wells are considered to be extracting groundwater under 
direct influence (GUDI) of surface water with effective in-situ filtration. The raw 
groundwater is pumped from each of the wells into the associated pumphouse and 
transferred to the Prospect Park WPP. Well Pumphouse No.1, constructed in 1990, is 
equipped with a flow meter to monitor the flow entering the WPP and a pre-chlorination 
system. Well Pumphouse No.2, constructed in 2003 to function are an alternate source to 
Well No.1, is capable of pre-chlorination via the Well No.1 Pumphouse chlorination 
system. The raw water from Well No.1 and No.2, after pre-chlorination, is pumped 
approximately 300 meters from the pumphouses to the WPP. 
A copy of the Drinking Water Works Permit (No. 004-202) and the Amended Permit to 
Take Water (No. 6281-7WFQB3) are provided in Appendix A.  
The municipal address of the water purification plant is 30 Park Street, Halton Hills, 
Ontario.  
 
UTM Coordinates of Water Purification Plant:  
NAD 83, Zone 17  
Easting 576941.353 m  
Northing 4831064.453 m 
 
The Prospect Park WPP is equipped with pre-oxidation using chlorine and greensand 
manganese pressure filters for removal of manganese and iron, an ultraviolet (UV) system 
for primary disinfection, fluoridation utilizing hydrofluosilicic acid and chlorination for 
secondary disinfection. The process includes a provision for the addition of potassium 
permanganate prior to filtration for the removal of iron and manganese and filter media 
regeneration, however is currently not in use. The treated water is discharged to an in-
ground reservoir for chlorine contact before it is pumped into the distribution system. The 
filtration system consists of blowers for air scouring of filter media and a backwash 
wastewater management system. 
  

R030059505500101001_FINAL_FE2015 16 
02/20/15 
 



Prospect Park Well Field Re-rating and  
Water Purification Plant Expansion ESR 

 EXISTING CONDITIONS 
 
Free chlorine residual, fluoride residual, ultraviolet transmittance (UVT), and turbidity are 
continuously monitored by the SCADA system. The continuous monitoring equipment and 
UV units are also alarmed through the SCADA system. The well pumps automatically stop 
in the event that the chlorine residual, filter effluent turbidity, or UVT dosage fail to meet 
the pre-set water quality conditions. 
Stand-by power is provided to the Prospect Park WPP by a diesel generator. 
The treated water from the Prospect Park WPP is pumped directly into the Acton 
distribution system, which services approximately 9,889 residents. The distribution system 
is composed of ductile, cast iron and PVC watermains. 
Figure 7 shows the location of the Well No.1 and No.2 and associated pumphouses and the 
WPP. Figure 8 presents the Prospect Park system process flow diagram. 
Design parameters for each unit process for the Prospect Park WPP are listed in Table 2.  

 
Figure 7 Site Location 
 

Well No.1 & Pumphouse 
and 

Well No.2 & Pumphouse 

 

Prospect Park WPP 

R030059505500101001_FINAL_FE2015 17 
02/20/15 
 



Prospect Park Well Field Re-rating and  
Water Purification Plant Expansion ESR 

 EXISTING CONDITIONS 
 

 
Figure 8 Prospect Park Process Flow Diagram 

R030059505500101001_FINAL_FE2015 18 
02/20/15 
 



Prospect Park Well Field Re-rating and  
Water Purification Plant Expansion ESR 

 EXISTING CONDITIONS 
 
Table 2 Summary of Existing Process Design 
Parameter Process Design 

Pre-Chlorination 
Type 
Capacity (each)  
Chlorine Booster Pumps 

 
Chlorine Gas 

9.07 kg/d 
2 

Filtration 
Capacity 
Filtration Rate 
Surface Area 
Media 
Backwash rate 
Chemical  
Meter Pump Capacity 

 
Filter 1: 1,136 m3/d, Filter 2: 1,136 m3/d 

5.3 m/h 
7.3 m2  

0.3 m deep sand, 0.6 greensand, 0.3 anthracite 
65 L/s 

Potassium Permanganate 
Pump 1: 10 L/hr 

Wastewater Management System 
Tank Capacity 
Transfer Pumps Capacity 

 
150 m3 

Pump 1: 3.5 L/s, Pump 2: 3.5 L/s 

Air Scour System 
Blowers Capacity 
Air Scour Supply Rate 
Motor 

 
Blower 1: 170 scfm, Blower 2: 170 scfm 

 0.6 m3/m2/min  
6.25 kW 

UV Disinfection 
Reactors 
Capacity 
Minimum Dosage 

 
Trojan Swift 

Reactor 1: 53 L/s, Reactor 2: 53 L/s 
40 mJ/cm2 

Secondary Disinfection 
Type 
Booster Pumps Capacity 

 
Chlorine Gas 

Pump 1: 6 kg/d, Pump 2: 6 kg/d 

Fluoridation 
Chemical 
Number of Metering Pumps 

 
Hydrofluosilicic acid 

1 

Chlorine Contact Tank 
Capacity 
Baffle Factor 

 
48.3 m3 useable 

0.5 

Standby Power 
Type  
Capacity 

 
Diesel Engine Generator Set 

100 kW with 1,135 L diesel fuel tank 

 
  

R030059505500101001_FINAL_FE2015 19 
02/20/15 
 



Prospect Park Well Field Re-rating and  
Water Purification Plant Expansion ESR 

 IMPACT ASSESSMENT 
 

4. IMPACT ASSESSMENT  
The existing permit to take water (PTTW) approved for the Prospect Park Well Field 
allows for a maximum water taking of 1,137 m3/d during the period from October 1 to 
April 30 and a maximum water taking of 2,273 m3/d for the remainder of the year (May 1 
to September 30). Based on the results from a series of comprehensive studies undertaken 
between 2005 to 2012, the Region has proposed to increase the maximum water taking 
limit at the well field to 3,500 m3/d, and to allow the well field to operate at 3,500 m3/d 
throughout the year. This change is proposed:  
• to reduce the operational problems associated with operating the wells under a two-

tiered PTTW;  
• to provide redundancy in the system that will make it easier to plan and implement 

maintenance activities and water system upgrades; and, 
• to accommodate anticipated service growth.  

An Impact Assessment Report, included in Appendix D, was prepared to support an 
amendment to the PTTW allowing for the proposed change. The documents reviewed in 
preparation of the Impact Assessment Report were: 
• Prospect Park Well Field Impact Assessment (Dillon, 2007); 
• Prospect Park Well Field Impact Assessment (Dillon, 2010); 
• North Halton Well Rehabilitation Study/Capital Needs Assessment (K.W. Thompson 

Inc., 2011); 
• Black Creek Assimilative Capacity Study, Draft Report (Dillon, 2011); 
• Prospect Park Well Field Groundwater Supply Study (Golder, 2012); and 
• Halton Hills Tier 3 Water Budget and Water Quantity Risk Level Assignment Study: 

Conceptual Model Report (AECOM, AquaResource Inc., 2012). 

The major findings of each report are provided in the following subsections. 

4.1 Prospect Park Well Field Impact Assessment (Dillon, 2007) 
As part of a Master Plan undertaking, an impact assessment of a proposed increase in water 
taking from the Prospect Park wells was completed in 2007 by Dillon Consulting Limited 
(Dillon). The assessment considered an increase to an annual average water taking of 
3,000 m3/d and a maximum daily water taking of 4,546 m3/d. At the time of the assessment, 
it was reported that the PTTW allowed the wells to operate at the higher rate (4,546 m3/d) 
only in emergency situations. 
A long-term pumping test was undertaken as part of the impact assessment and it was 
reported that no measurable effects on Fairy Lake were observed during the 15-day 
(4,182 m3/d) and 30-day (2,924 m3/d) stages of the pumping test. Dillon also concluded 
that water taking during the pumping tests did not have any impact on baseflow to Black 
Creek or on the wetlands adjacent to Fairy Lake. 
  

R030059505500101001_FINAL_FE2015 20 